

॥ ४४ ॥

Godown - 7066028110 / 25290807 / 25290050 Fax - 25294261

Wholesalers in Builders Materials.

GST No. : 27AACFA0823D1Z5

Challan No. :

Code No. :

Note : 1) Please ensure correct checking of weight / number of bundles. Our responsibility ceases once vehicle leaves your premises. 2) Weight variation + 0.5% to be accepted

(PTO)

For Agrawa

For Agrawal Agencies



AMBIKA WEIGH BRIDGE

B 6/2, 'H' Block, M.I.D.C., Pimpri, Pune 411 018. ● TEL. : (020) 27443714



50 TONS CAPACITY

SERIAL NO.:

0313

VEHICLE NO.:

MH12EF1029

MATERIAL

PURCHASER

GROSS

: 28050

Kg.

DATE

27-01-2020

TIME :

14:14

TARE

: 7290

Kg.

DATE

27-01-2020

TIME :

19:49

NETT

: 20760

Kg.

WD ND

SIGN :

Our responsibility ceases once the Vehicle leaves the platform

CHARGES: 50/-

OMSAIRAM STEELS & ALLOYS PVT. LTD.

Regd. Office / Works : F1, 2, 3, 8, 9, 10, Phase II, Addl. M.I.D.C. Jalna - 431 203
 Ph : (02482) 221233 / 220323, Tele / Fax : 221123, 221523, 221623
 Email : umaqst500@gmail.com, omsairam.steel@rediffmail.com
 WWW.UMAQST.COM



TEST CERTIFICATE FOR UMA QST STEEL BARS FOR CONCRETE REINFORCEMENT

Test Certificate No. OSR-6249 Date 26-1-2020

To M/s. AGRAWAL AGENCIES

We certify that the material described below fully confirms to IS : 1786-2008 Chemical Composition and Mechanical properties of the products tested In accordance with scheme of Testing and Inspection contained in the BIS Certification Marks Licence No. CMIL - 7990304 as indicated against Each order No., Etc.

(PLEASE REFER TO IS : 1786 - ~~2008~~ ²⁰⁰⁵ FOR DETAILS OF SPECIFICATION REQUIREMENTS)

TEST RESULTS

Order No. & Date	Section (Nominal size) mm	Cast/ Lot No.	Quantity (MT)	CHEMICAL ANALYSIS								MECHANICAL PROPERTIES									
				C%	S%	P%	S&P%	CE%	Strength Ening Element%	Alloying Elements %	Nitrogen Content %	0.2% Proof Stress/YS N/mm2min	0.2% Proof Stress/YS N/mm2max	Tensile Strength N/mm2	TS/YS Ratio	Elong ation %	Total Elongation at Maximum Force%	Bend Test	Rebend Test	Grade of Steel	Remark
1	8	OSR-A-371		0.190	0.038	0.045	0.083	(-)	(-)	(-)	(-)	(-)	544.90	667.50	1.22	21.20	(-)	OK	OK	Fe-500	OK
2	16	OSR-D-229		0.200	0.039	0.044	0.083	(-)	(-)	(-)	(-)	(-)	557.00	659.40	1.18	19.70	(-)	OK	OK	Fe-500	OK
3	20	OSR-E-113		0.190	0.034	0.046	0.080	(-)	(-)	(-)	(-)	(-)	548.80	677.70	1.23	19.50	(-)	OK	OK	Fe-500	OK
4	25	OSR-F-76		0.210	0.037	0.048	0.085	(-)	(-)	(-)	(-)	(-)	569.00	655.80	1.15	19.80	(-)	OK	OK	Fe-500	OK
5	32	OSR-H-24		0.180	0.036	0.044	0.080	(-)	(-)	(-)	(-)	(-)	555.30	674.60	1.21	19.90	(-)	OK	OK	Fe-500	OK

INVOICE NO. : 7695 The material supplied confirms in the standard rolling & mass tolerance

TRUCK NO. : MH-12-EF-1029

SGS
 Name: Dhondy Jadhav
 Date & Sign.: 26/01/2020
 SGS India Pvt. Ltd., Nagpur.
 The SGS Stamp and Signature merely represents receipt of the document and SGS makes no representations as to the accuracy, adequacy and/or completeness of third party test/laboratory results reports or certifications.

Quality Control Incharge